



3M FALL PROTECTION
 3833 SALA WAY
 RED WING, MN 55066

Declaration of Conformity

In accordance with ANSI/ASSP Z359.7-2019

Declaration Number: 1246414	Revision: A
Manufacturer name and address: 3M FALL PROTECTION 3833 SALA WAY RED WING, MN 55066	
Product Information: ENERGY ABSORBING LANYARD	
Model #: 1246414	

Manufacturer declares that the product listed above is in conformity with the requirements of the following standard(s):

Standard(s) to which product was tested and for which conformity is claimed, designation and year. ANSI Z359.13 2013

ISO 17025-accredited test laboratory address and contact information: 3M FALL PROTECTION 3833 SALA WAY RED WING, MN 55066

ISO Accrediting Agency: ANAB, certificate number L2209

Test report(s) reference: 29751, 29752, 29753, 29841, 29842, 29843, 30086, 30087, 30088, 30451, 30452, 30453, 32596, 32597, 32775, 32776, 40858, 41685, 29754, 29755, 29756, 29844, 29845, 29846, 30083, 30084, 30085, 30454, 30455, 30456, 31957, 32777, 32778, 40858, 41685, 29847, 29848, 29849, 32767, 32768, 40858, 41865, 29835, 29836, 29837, 30092, 30093, 30094, 30445, 30446, 30447, 30542, 30543, 30544, 31955, 32771, 32772, 40858, 41685, 29748, 29749, 29750, 30095, 30096, 30097, 30448, 30449, 30450, 31956, 32773, 32774, 40858, 41685, 30089, 30090, 30091, 29832, 29833, 29834, 29742, 29743, 29744, 30442, 30443, 30444, 32769, 32770, 31954,
--

Authorized Signature:

Name (printed):	James P. Gardner Jr., Ph.D
Title (printec	Global Laboratory Manager
Date:	10/14/2019